United States Robert S Kerr Environm ental Research EPA 600 2-79-175

Environmental Protection Laboratory August 1979
Agency Ada OK 74820

Research and Deveiopment

oEPA Indicatory Fate
Study

M >



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously

planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research

2. Environmental Protection Technology
[...]
: am "
:00 am "
:00 Noon " Tenax, 10 min.
:00 pm VOA grab samples each
:00 pm Composite aliquots
:00 pm’ "
:00 Midnight "
:00 am "
:00 am "

[}
N
o
(@]

6/28/78

’-—l

'._I

6 /29 /78

'._J

’-—I
FRONOCLWNDONNIPNOONWNDOYOONW
(]
o

6 /30 /78

50



Duplicate sets of all samples, with the exception of the
XAD slurry and Tenax columns, were collected and given to plant
representatives.

Influent and effluent flow data for the sample period are
presented in Table 21.

TABLE 21. DAILY FLOW DATA (PLANT 7)

Influent¥* Return Sludge Effluent**
Date (mgd) (mgd) (mgd)
June 27, 1978 0.25 Not Available 0.13
June 28, 1978 0.27 " 0.13
June 29, 1978 0.38 " 0.14

~*FIows entering the bio system before equalization.
**Flows exiting aerated lagoon (final plant discharge).

Analytical Results--

Priority pollutants for which samples were collected and
analyzed are presented in Table 22, All extractions and analyses
were conducted at RSKERL.

51



TABLE 22, ANALYTICAL DATA (PLANT 7)

Sparged Air, XAD-2 Sparged Air, Tenax
Priority Pollutant pare (u:g]) ’ [ g]) ?

POLYNUCLEAR AROMATICS

Naphthalene <,005
2-Chloronaphthane <.005
Acenaphthalene <.006
Acenaphthene .5
Fluorene <.013
Phenanthrene/Anthracene 6
Fluoranthene 2
Pyrene <.004
1,2-Benzanthracene <,006
Chrysene <.005
3,4-Benzopyrene <.035
1,2:5,6-Dibenzanthracene N.D.
PHENOLICS
2-Chlorophenol 74
2-Nitrophenol <.02
Phenol 260
2,4~-Dimethylphenol 8
2,4-Dichlorophenol 39
2,4,6-Trichlorophenol 16
4-Chloro-m-cresol <.l
2,4-Dinitrophenol 100
4 ,6-Dinitro-o-cresol 11
Pentachlorophenol 14
4-Nitrophenol <.02
PURGEABLES
Methylene chloride <.02
1,1-Dichloroethane <.01
1,2-Trans-dichloroethylene <.25
Chloroform 1
1,2-Dichloroethane .01
1,1,1-Trichloroethane <.05
Carbon tetrachloride <.1
Dichlorobromomethane .3
1,2-Dichloropropane <.01
Benzene .01
Trichloroethylene .002
Chlorodibromomethane <.01
1,1,2-Trichloroethane <,05
Methyl bromide <.25
Bromoform <.01
1,1,2,2-Tetrachloroethane <,025
Tetrachloroethylene <.05
Toluene .006
Chlorobenzene <.01
Ethylbenzene <.01

52



TABLE 22, (Continued)

Influent Return Sludge Effluent

Priority Pollutant (pg/1) (ng/1) (ng/1)
CLASSICAL
TOTAL CYANIDES (mg/l1)* .04 .25 .04
TOTAL PHENOL 13,700 79 <100
TOTAL METALS
Arsenic 10 <10 10
Selenium <10 <10 <10
Cadmium 2 11 <1
Beryllium 10 1 <5
Copper 40 230 <10
Antimony 220 350 60
Chromium 51 190 31
Nickel 1,600 2 510
Zinc 1,500 4,300 830
Silver <5 <5 <5
Thallium <5 <5 <5
Lead 5 110 5
Mercury <5.0 Sample lost <5.0

ORGANICS (GAS CHROMATOGRAPHY)

PURGEABLES
Benzene <40 N.A. <40
Toluene <10 " <10
Ethylbenzene <10 " <10
1,1,1-Trichloroethylene <10 " <10

PESTICIDES
Aldrin <10 <10 <10
Dieldrin <10 <10 <10
Chlordane <10 <10 <10
DDT <10 <10 <10
4,4"-DDT <10 <10 <10
4,4'-DDE <10 <10 <10
4,4"-DDD <10 <10 <10
a~endosulfan-Alpha <10 <10 <10
b-endosulfan-Beta <10 <10 <10
Endosulfan sulfate <10 <10 <10
Endrin <10 <10 <10
Endrinaldehyde <10 <10 <10
Heptachlor <10 <10 <10
Heptachlor epoxide <10 <10 <10

(Continued)

53



TABLE 22, (Continued)

Influent Return Sludge Effluent
Priority Pollutant (pg/1) (ng/1) (peg/1)

PESTICIDES (Continued)

a~BHC-Alpha <10 <10 <10
b-BHC-Beta <10 <10 <10
r-BHC (lindane)-Gamma <10 <10 <10
g-BHC-Delta <10 <10 <10
Toxaphene <10 <10 <10
PHENOLICS
Phenol 5,290 18 24
4-Nitrophenol 103 N.D. N.D.
2-Nitrophenol 17 2 71
2 ,4~Dimethylphenol N.D. N.D., N.D.
2,4-Dichlorophenol 2 3 20
2,4-Dinitrophenol 36 14 96
2,4,6-Trichlorophenol 4 1 4
NITROSAMINES
N-nitrosodimethylamine A nitroso specific thermal
N-nitrosodiphenylamine detector not available

N-nitrosodi-N-propylamine

*Note: Total Cyanides expressed in mg/1.

*%Key: N.D. - Not Detectable, or less than detectable limits
N.A. - Not Applicable
N.S. - No Standard Available
N.P. - No Procedure Available

54



RUBBER INDUSTRY
Plant 8

Wastewater Treatment System--

A flow diagram of Plant 8's wastewater treatment system is
shown in Figure 1l1. Wastewater generated by the manufacturing
of rubber and associated products is treated by a process con-
sisting of (1) equalization, (2) neutralization, and (3) activated
sludge treatment. Normally, the activated sludge unit is operated
without wasting of sludge.

Treatment of the wastewater begins when process water from
the various plant units enters the equalization basin at the
design flow of 1,200 gpm. Volume of the basin is 8.0 million
gallons with an average detention time of 110 hours at the design
flow rate of 1,200 gpm.

From the equalization basin, wastewater is pumped to a
neutralization basin for pH adjustment and addition of nutrients.
An antifoaming agent is also added here if needed. Volume of
the neutralization basin is 138,000 gallons with an average de-
tention time of 2.0 hours at the design flow of 1,200 gpm.

From the neutralization basin, the wastewater is split to
flow into two parallel aeration basins with a combined volume of
700,000 gallons. The design influent flow to each basin is 600
gpm. Each basin contains three 25-horsepower mechanical aerators.
Average detention time in the aeration basins is 6.5 hours at
the design flow rate.

Effluent from the aeration basins flows into a clarifier
which has a diameter of 60 feet and a volume of 300,000 gallons.
Retention time is 4 hours at the design flow of 1,200 gpm. Ef-
fluent from the clarifier merges with chlorinated effluent from
the plant's sanitary waste treatment system for final discharge.

The plant has a 25-million-gallon stormwater basin to retain
excess waters during heavy rainfall. Water from the basin is
bled back through the treatment system.

Sample Collection--

The survey of this facility was conducted during the period
July 10-13, 1978. Composite samples were collected within a
72-hour period at four locations in the biological treatment
system: ‘

Influent to aeration basin (water phase)
Effluent from final clarifier (water phase)
Return sludge (residual phase)
Air-stripper (air phase)

ML

55



9¢

STORMWATER pH  NUTRIENTS

BASIN
AN !
EQUAL. NEUT.
INFLUENT | sump _Q—a SUMP _@—’
1200 PM | BASIN BEN

1

I

: 200 GPM

| o (a)

I 2P FINAL DRAINAGE

AERATION >

; BASINS @

n

e L 21 %1%

I 3) SAMPLE POINTS
wasTe [ ' |= 1200 GPM SUMP (@ - INFLUENT
SLUDGE (@ - EFFLUENT

COOLING ~
TOWER MAKE-UP CHLORINE ® - SLUDGE
-AIR STRIPPER
16000 GPD____[SANITARY | ©
"LwaSTE g

Figure Il - WASTEWATER TREATMENT SYSTEM - PLANT 8



The air-stripper sampler was located in one of the aeration
basins as near the influent point as possible. The air-stripper
sampler was placed in operation at 5:30 pm, July 10, 1978, and
operation was concluded at 1:30 pm on July 13, for a total oper-

ating time of 68 hours.

Air charged to the stripper averaged

60 cfh, and the quantity of air to the XAD-2 scrubber was 30 cfh.
Stripped air was collected on the Tenax column for 15 minutes on
each of the three days the sampler was operating.

Twenty-four equal aliquots were collected manually from the
water- and residual-phase sampling points beginning at 5:30 pm,
Aliquots were collected at intervals of approximately
The final aliquot was collected at 2:30 pm, July 13.

A detailed sampling schedule is presented in Table 23.

July 10.
3 hours.

TABLE 23.

SAMPLING SCHEDULE (PLANT 8)

Date

Time

Sample taken

Remarks

7/10/78

7/11/78

7/12/78

7/13/78

5

'—I

|-—l

=

'—I

=
NREooUIN oo OLIN FFooULINEOULIN

:30
8:
11:

30
30

pm
pm
Pm

pm
am
am
am
pm
pm
pm
pm

am
am
am
am
pm
Pm
Pm
pm

am
am
anm
am

Pm

Composite aliquots
1

1"

Tenax, 15 minutes each

Tenax, 15 minutes each

+ VOA grab samples
Tenax, 15 minutes each

57



Samples were collected for those priority pollutants which
were found in the previous priority pollutant screening survey
or which might be expected to be found if all plant processes
were in operation. All samples were preserved by prescribed EPA
methods and kept on ice throughout the sampling period. At the
end of the sampling period, grab samples for VOA analyses were
collected from the water-phase sample points. Duplicate samples
from the water- and residual-phase sample points were furnished
to company personnel as requested.

Flow measurements are not taken routinely at the points
where samples were collected; however, plant personnel estimated
that throughput during the sampling period averaged approximately
2.4 mgd with a feed rate of 1.9 mgd and return sludge rate of
0.7 mgd.

Analytical Results--

The priority pollutants for which samples were collected and

analyzed are presented in Table 24, All extractions and analyses
were performed at RSKERL.

58



TABLE 24. ANALYTICAL DATA (PLANT 8)

Sparged Air, XAD-2

Sparged Air, Tenax

Priority Pollutant (g) (g
POLYNUCLEAR AROMATICS
Naphthalene 2,560
2-Chloronaphthane <5
Acenaphthalene 66
Acenaphthene <3
Fluorene <13
Phenanthrene/Anthracene 17
Fluoranthene <4
Pyrene <4
1,2-Benzanthracene <6
Chrysene <5
3,4-Benzopyrene <35
1,2:5,6~-Dibenzanthracene N.D.
PHENOLICS
2-Chlorophenol 54
2-Nitrophenol 1,100
Phenol 7,800
2,4-Dimethylphenol 2,100
2 ,4~Dichlorophenol 950
2,4,6-Trichlorophenol 1,800
4—-Chloro-m—-cresol 660
2,4-Dinitrophenol 7,000
4 ,6-Dinitro-o-cresol 910
Pentachlorophenol 940
4-Nitrophenol 1,200
PURGEABLES

Methylene chloride
1,1-Dichloroethane
1,2-Trans-dichloroethylene
Chloroform
1,2-Dichloroethane
1,1,1-Trichloroethane
Carbon tetrachloride
Dichlorobromomethane
1,2-Dichloropropane
Benzene

Trichloroethylene
Chlorodibromomethane
1,1,2-Trichloroethane
Methyl bromide

Bromoform
1,1,2,2-Tetrachloroethane
Tetrachloroethylene
Toluene

Chlorobenzene
Ethylbenzene

Lost sample -
Analytical equip-
ment malfunction

59



TABLE 24. (Continued)

Influent Return Sludge Effluent

Priority Pollutant ()1g/l) (yg/l) (}lg/l)
CLASSICAL
TOTAL CYANIDES (mg/l)* <.08 <.08 <.08
TOTAL PHENOL 1,190 139 24
TOTAL METALS
Arsenic <10 220 <10
Selenium <10 <10 <10
Cadmium 1 67 <1
Beryllium <3 16 <3
Copper 22 2,100 <10
Antimony <10 <10 <10
Chromium 230 28,000 49
Nickel 89 3,500 54
Zinc 1,200 150,000 180
Silver <10 14 <10
Thallium <10 <10 <10
Lead 13 2,600 <10
Mercury <1.5 <5,0 <5,0

ORGANICS (GAS CHROMATOGRAPHY)

PURGEABLES
Benzene <40 N.A. <40
Toluene 624 N.A. <10
Ethylbenzene <10 N.A. <10
PHENOLICS
Phenol 1 15 3
2-Nitrophenol 26 52 25
2,4-Dinitrophenol 185 483 102
4-Nitrophenol 86 485 103
2-Chlorophenol N.D. 18 N.D.
2,4,6-Trichlorophenol N.D. 43 N.D.
NITROSAMINES

A nitroso specific thermal

N-nitrosodiphenylamine
P Y detector not available.

*Note: Total Cyanides expressed in ug/1.
*%Key: N.D. - Not Detectable, or less than detectable limits
N.A. - Not Applicable
N.S. =~ No Standard Available
N.P. - No Procedure Available

60



Plant 9

Wastewater Treatment System--

A flow diagram of Plant 9's wastewater treatment system is
shown in Figure 12, Wastewater generated by the manufacturing
of rubber and other products is treated by a process that gener-
ally consists of (1) equalization, (2) dissolved air flotation,
(3) cooling, and (4) activated sludge treatment. Normally this
activated sludge unit is operated without any wasting of sludge.
The plant has operated this system for a number of years and has
not found a need for sludge-wasting.

Treatment of the wastewater begins when water from the
rubber plant is split into two 1,000-gpm streams and flows into
two parallel equalization basins. Each basin has a 4-hour deten-
tion time at 1,250 gpm. Wastewater from the equalization basins
is flash-mixed with cationic coagulant aid in a 7,500-gallon tank.
The wastewater then flows to a dissolved air flotation (DAF) unit
with anionic coagulant aid added as needed in line to the DAF.

From the DAF unit, a portion of the wastewater (approxi-
mately 1,500 gpm) flows to a cooling tower for temperature con-
rol. After cooling, caustic, acid, and/or ammonia are added to
the wastewater as required. Also, wastewaters from an oil sepa-
rator and oil-skimming basin are combined with the wastewater.

Next, the wastewater flows into the aeration basin of the
actigated sludge unit. The aeration basin has a volume of 1.48
X lO2 gallons, a depth of 17 feet, and a surface area of 16,870
feet®. The aeration basin is equipped with four 50-horsepower
mechanical aerators. These aerators are rated for an oxygen
transfer rate of 450-500 pounds per hour. The clarifier is about
85 feet in diameter and 18 feet deep. Treated water (effluent)
flows from the clarifier to the bayou.

Sample Collection--

Based on Effluent Guidelines Division's previous screening
survey studies, the list of compounds in Table 27 was compiled.
This list represents the priority pollutants that were expected
to be present in Plant 9's influent to the treatment system.
From this list, it was determined that four l-gallon samples of
composites were required for specific organic compound analysis.

The locations of the sampling points are shown in Figure 12.
The influent sample was taken just before the wastewater flows
into the aeration basin. The influent sample was taken from the
plant's sample pump. The return sludge sample was taken from the
return sludge pump. The air-stripper sampler was placed in the
aerator basin just in front of the point where influent enters
the basin.

61



SAMPLE POINTS

(@ - INFLUENT
CATIONIC_ () -AIR STRIPPER

FROM NEUTRALIZATION

COAGULANT
AID ® -EFFLUENT
@ - sLupGE
COAGULANT AID (ANIONIC)
WASTEWATER .
2,000 |gpm
EQUALIZATION
BASINS
)
. FLASH
> " MIX
DAF UNIT
PRODUCT
RECOVERY
oiL
TO
a BAYOU
1,500 gpm max. o =z
- _©O
— 29 2 3
2GS  AERATION BASIN
od «a
COOLING
TOWER , l @U O CLARIFIER
J O|[fo o
4
I l 1,000 gpm
OIL SKIMMING
BASIN

Figure |2 - WASTEWATER TREATMENT SYSTEM - PLANT 9

62



Samples of the influent, effluent, and return sludge were
composited. Every 3 hours beginning at 3 pm on July 17, 1978,
the first day, four 130-milliliter aliquots were taken at each
sample point for specific organics analysis. Then, beginning at
2 pm on July 18, the second day, composites were taken every 3
hours. 1In addition, three 40-milliliter aliquots were taken for
cyanide, phenolics, and metals at the same time as the organics
samples were taken. Each cyanide, phenolics, and metals sample
was preserved at 8 pm on July 17. These samples were preserved
by adding 5 ml of nitric acid to the metals sample, 2 ml of
sodium hydroxide to the cyanides sample, and 2 ml of phosphoric
acid to the phenolics sample. At all times, each of the samples
was kept on ice. At 7:30 pm on July 19, VOA samples were taken
for the influent and effluent. ./ detailed sampling schedule is
presented in Table 25,

TABLE 25. SAMPLING SCHEDULE (PLANT 9)

Date Time Sample taken Remarks
7/17/78 :00 pm Composites®
:00 pm "
:00 pm " Added 5 ml HNO
:00 pm Composites
Midnight "

3 2 ml
NaOH, 2 ml H3PO4 to
metals, cyanide, and

=

288 :$ " phenolics
:00 am "

Noon
:00 pm "
:00 pm
:00 pm "
:00 pm

7/18/78

¢
'_l

‘_.I
~NON P ON~NPHFHOoULN HooumINvNOOVW N WO 00 O W)

:00 am "
:00 am "
:00 am "
:00 am "
:00 pm "
:00 pm
:00 pm "

:30 pm VOA

:00 pm Composites

7/19/78

=

'——l

7/20/78 :00 am Composites
:00 am "
:00 am "

:30 am "

*¥Composites consist of four 130-ml aliquots for organics,
three 40-ml aliquots for cyanide, phenolics and metals.

63



The air-stripper sampler was placed in operation at 7 pm on
July 18, 1978, and operations were concluded at 7:40 am on July 20,
for a total operating time of 60 hours and 40 minutes. Air
charged to the stripper averaged 60 cfh, and the quantity of air
to the XAD-2 scrubber was 30 cfh. Stripped air was collected on

the Tenax column for 10 minutes three times while the sampler was
in operation.

Daily flow data for the sample period are presented in
Table 26,

TABLE 26. DAILY FLOW DATA (PLANT 9)

Influent
Date Time (gpm)
7/18/78 9:00 am 2,190
7/19/78 9:00 am 2,220
7/19/78 6:30 pm 2,340

Analytical Results--

Priority pollutants for which samples were collected and

analyzed are presented in Table 27. All extractions and analyses
of samples were conducted at RSKERL.

64



TABLE 27. ANALYTICAL DATA (PLANT 9)

o Sparged Air, XAD-2  Sparged Air, Tenax
Priority Pollutant (ug) (ug)

POLYNUCLEAR AROMATICS

Naphthalene Undefinable gas
2~-Chloronaphthane chromatogram obtained